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INTRODUCTION

This guide will walk you through the steps of how to get to the speaker component of the keyboard in
order to properly replace it.

TOOLS:
Solder (1)
Phillips #2 Screwdriver (1)
Portable Soldering Iron (1)
iFixit Opening Tools (1)

PARTS:
Casio Speaker (1)
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file:///Item/Solder
file:///Item/Phillips_2_Screwdriver
https://www.amazon.com/s?k=portable+soldering+iron&ref=nb_sb_noss_1
https://store.ifixit.fr/products/ifixit-opening-tool
http://www.pacparts.com/part.cfm?sku=91061584081


Step 1 — Speaker

  

Place device face-down.

Remove seventeen 16 mm screws with a Phillips #2 screwdriver.

Flip keyboard around so the keys are facing up.

Step 2

 

Pull the black panel away from the keyboard.
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Step 3

  

Remove two 16 mm screws with a Phillips #2 screwdriver.

Pop the wires out of the plastic holders with a finger.

Step 4

 

Turn the speaker around and place on the keyboard keys.

Remove four 16 mm screws with a Phillips #2 screwdriver.
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To reassemble your device, follow these instructions in reverse order.

Step 5

 

De-solder speaker wires at indicated points.

Follow the How to Solder and Desolder Connections guide for soldering help.

Remove the speaker.
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https://www.ifixit.com/Guide/How+To+Solder+and+Desolder+Connections/750
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